
Model No: 5800NB

Page 1 / 3

toolspareparts.com
.au



Model No: 5800NB

Parts List
ID Part No Name Qty Notes
1 858423-4 NAME PLATE 5800NB 1
3 911148-2 PAN HEAD SCREW M4X25 4
4 911288-6 PAN HEAD SCREW M5X65 3
5 *** *** *** Click for Technical Bulletin 85070
6 643600-9 BRUSH HOLDER CAP 6-10 2
7 666415-7 POWER SUPPLY CORD 1.0-2-2.0 1
8 682504-0 CORD GUARD 10-85 1
9 159913-3 MOTOR HOUSING COMPLETE 1
10 687000-3 STRAIN RELIEF 1
11 911133-5 PAN HEAD SCREW M4X18 2
13 651236-0 SWITCH C2M-M1T 1
14 414681-8 HANDLE COVER 1
15 522147-5 FIELD ASS'Y 240V 1
16 911681-4 PAN HEAD SCREW M5X60 2
17 213255-0 O RING 18 1
18 253192-6 FLAT WASHER 14 1
19 263002-9 RUBBER PIN 4 1
20 211031-6 BALL BEARING 608LLB 1
21 681613-2 INSULATION WASHER 1
22 512584-1 ARMATURE ASS'Y 240V 1
23 241511-8 FAN 75 1
24 253769-7 FLAT WASHER 10 1
25 211066-7 BALL BEARING 6200LLB 1
26 213406-5 O RING 30 1
27 344122-9 BAFFLE PLATE 1
28 251609-3 HEX. FLANGE HEAD BOLT M6X17 1
29 224011-3 OUTER FLANGE 45 1
30 224180-0 INNER FLANGE 45 1
31 961155-5 RETAINING RING S-38 1
32 164911-4 SAFETY COVER 1
33 231730-4 TENSION SPRING 4 1
34 285802-7 BEARING RETAINER 19-33 1
35 325079-3 SPINDLE 1
36 254011-9 WOODRUFF KEY 4 1
37 211106-1 BALL BEARING 6201LLB 1
38 912122-3 COUNTERSUNK HEAD SCREW M4X14 2
39 312261-3 BEARING BOX 1
40 257012-6 RING 12 1
41 221602-1 HELICAL GEAR 44 1
42 212004-2 NEEDLE BEARING 810 1
43 157060-4 GEAR HOUSING 1
44 163097-1 SPINDLE LOCK 1
45 911306-0 PAN HEAD SCREW M6X10 1
46 934301-3 WING NUT M6 1
47 942151-2 SPRING WASHER 6 1
48 316111-4 BLADE CASE 1

Page 2 / 3

toolspareparts.com
.au

https://ecommerce.makita.com.au/online/LINKS/technical/PDF/85070-WW-1.pdf


Model No: 5800NB

ID Part No Name Qty Notes
49 251919-8 CAP SQUARE NECK BOLT M6X20 1
50 819003-1 MAKITA LABEL 1
51 262502-6 RUBBER SLEEVE 6 1
52 251247-1 + PAN HEAD SCREW M6X20 1
53 924316-8 WING BOLT M6X15 1
54 251919-8 CAP SQUARE NECK BOLT M6X20 1
55 941151-9 FLAT WASHER 6 1
56 942151-2 SPRING WASHER 6 1
57 934301-3 WING NUT M6 1
58 951222-4 SPRING PIN 6-36 1
59 133149-2 BASE ASS'Y 1
60 231316-4 COMPRESSION SPRING 7 1
401 164095-8 GUIDE RULE 1
402 782209-3 SOCKET WRENCH 9 1

Page 3 / 3

toolspareparts.com
.au


